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Applicant information

A B R

Name of samples: Charging Case
FE A HR A&
Type/ Model: T910 600mAh 2.31Wh Input: 5V=800mA Output:5V=120mA (L)

LRSS Output:5V=120mA (R)
Lithium content:
PR B
Trade mark:
PR AR « B
Commission by: Shenzhen Shokz Co.,Ltd.
ZFE AL BRI TR = R PR A 7

Commissioner address:

Floors 1-4, Factory Building 26, Shancheng Industrial Park, Shixin
Community, Langxin Community, Shiyan Street, Bao'an District, Shenzhen,

ZEACIAL AL Guangdong, China

YN 2 XA AE RO A DA XLk Tk X268 5 —E 202
Manufacturer: Shenzhen Shokz Co.,Ltd.
AP LA YT E R A R A F

Manufacturer address:

Floors 1-4, Factory Building 26, Shancheng Industrial Park, Shixin
Community, Langxin Community, Shiyan Street, Bao'an District, Shenzhen,

A2 P LA i Guangdong, China
BRI 5 2 X E BB TR O A XA A XL I Tk X 261 s — RV E
Appearance: White
FE AR, « S
Sample Type Rechargeable Li-ion Single Cell Battery
FE il 2R A 7o R B RS L
Sample status: Good
FEAOIRAS : TELF
Quantity of sample:
BE g MR 48pcs
Sample identification:
BE RIS cl# ~cas#
;egg 'ﬁ%g date: 2023-02-21
Testing date:
T 86 H - 2023-02-22
Completing date:
I 5E B ]« 2023-03-06

Conclusmn/éuuz

Date of issue: 2023-03-13

Prepared by

: 3 Rewewed by:
weme. Hdh i %H

Approved by: .
i LA ’% ‘?ﬂ_jﬁ

RC:R-075-B0
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Test Conclusionil ik £ it

No. Name of test Test result Conclusion

Frs AT H 4475 AL AL

Altitude simulation
1 o See Appendix 1 P
fe EEARLALL

Thermal test

2 o See Appendix 2 P
TR FEI
Vibration

3 - See Appendix 3 P
Ikzh
Shock

4 See Appendix 4 P
UiSh

External Short-circuit

5 o See Appendix 5 P
B R
Crush
See Appendix 6 P
AN
6
Impact
See Appendix 6 N/A
i
Overcharge
7 i See Appendix 7 P
T H

Forced discharge
8 ) See Appendix 8 P
gif | TSR

RC:R-075-B0
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Photos of samples and markings

FE i S s R IR

Battery (T910 600mAh 2.31Wh
Input: 5V=800mA Output:5V=120mA (L) Output:5V=120mA (R) )
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Photos of samples and markings

FE i S s R IR

CELL (472640GH 3.85V 600mAh 2.31Wh)
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Appendix 1
fir 1
T%?%';;ES Altitude simulation
WApm e e el
e JE AR
1.1 Test procedure
M PR
Test cells and batteries shall be stored at a pressure of 11.6kPa or less for at least six hours at
ambient temperature (20£5°C).
TS H O A VA E A SR IR B (2045°C) N, AEAA1E/ N T4 T-11.6kPalfl ik /1 N 2 /b 75 /N o
1.2 Sample status
FEAIRAS
cl# ~ c5#, at first cycle in fully charged states; c6# ~ c10#, after 25 cycles ending in fully charged
states.
Cl# ~ c5#, TE—MEINTEAFHL; c6# ~ c10#, TEF25MER TR,
Result
1.3 PSS
M
S0 & M3 .
Sample No. Before Testilli A After Testilli /5 Mass 0SS Residual Test
1 e JRES R Ocv result
B S Mass Voltage Mass Voltage %) FIRBE | gt
> =] > = 0 N =
FEm iR | P FF il 51 T HL (290%)
@) V) 9) V)
cl# 57.763 4,990 57.742 4.988 0.036 99.96 o]
c2# 57.726 4.982 57.684 4.980 0.073 99.96 o]
c3# 57.769 5.013 57.735 5.012 0.059 99.98 o]
cat# 57.721 5.003 57.673 5.001 0.083 99.96 o]
c5# 57.771 5.006 57.746 5.005 0.043 99.98 o]
c6# 57.918 5.002 57.897 5.001 0.036 99.98 0
CT# 57.705 5.003 57.686 5.002 0.033 99.98 0
c8# 57.830 5.001 57.805 4.999 0.043 99.96 0
co# 57.823 4,991 57.801 4.989 0.038 99.96 0
cl0# 57.840 4,985 57.798 4.984 0.073 99.98 o]

Note: L-Leakage, V-Venting, D -Disassembly, R -Rupture, F-Fire, O-No leakage, no venting, no disassembly, no
rupture, no fire.

e L- s V- HERG D- R R- B

F- gk O- it BHER. k. KRR, kK.

RC:R-075-B0
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Appendix 2
pik 2
Test ltems | Thermal test
MWERITH | iR
11 Test procedure
UNEwi
Test cells and batteries are to be stored for at least six hours at a test temperature equal to
72+2°C, followed by storage for at least six hours at a test temperature equal to -40+2°C, The
maximum time interval between test temperature extremes in 30 minutes, This procedure is to be
repeated until 10 total cycles are complete, after which all test cells and batteries are to be stored
for 24 hours at ambient temperature (20£5°C).
W RS A VAR R B2 97242 °C B S8 FIEAEAN D T 64N, SR G, R -40+2°C 26 1F R IEAE A D
6NN, AT 18] A ) B £ 1 D 30min, B A 1 BRSSP IRE RI100%, AR5, K ARG N
20+5°CHIZFA T IUE 241 /N .
1.2 Sample status
FEmARS
cl# ~ c5#, at first cycle in fully charged states; c6# ~ c10#, after 25 cycles ending in fully charged
states.
cl# ~ c5#, {EH—MEARTEE R c6# ~ cl0#, (EF25MEH TR .
13 Result
NSRS
Before Testil} iz fif After Testilllif /5 Residual
Sample No. Mass loss %Sé:\‘;a Test
. Mass Voltage Mass Voltage R TP result
MRS R | JPERBIE | ppsipe | JTEORIE (%) | g
V v (290%)
@) V) () V)
cl# 57.742 4.988 57.710 4.988 0.055 100.00 (@)
c2# 57.684 4.980 57.654 4.980 0.052 100.00 (@)
c3# 57.735 5.012 57.711 5.011 0.042 99.98 O
ca# 57.673 5.001 57.621 5.001 0.090 100.00 (@)
c5# 57.746 5.005 57.724 5.005 0.038 100.00 (@)
c6# 57.897 5.001 57.863 5.001 0.059 100.00 (0]
CT# 57.686 5.002 57.641 5.002 0.078 100.00 (0]
c8# 57.805 4.999 57.772 4.999 0.057 100.00 (0]
co# 57.801 4.989 57.770 4.989 0.054 100.00 (0]
cl0# 57.798 4,984 57.771 4.984 0.047 100.00 0]

Note: L-Leakage, V-Venting, D -Disassembly, R -Rupture, F-Fire, O-No leakage, no venting, no disassembly, no
rupture, no fire.

v L- R V- HESG D- R R- B

F- ks O- it BHER. k. R, kK.

RC:R-075-B0
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Appendix 3
fii% 3
Test ltems | Vibration
M H | =3h
11 Test procedure
UNEwi
Cells and batteries are firmly secured to the platform of the vibration machine without distorting the
cells in such a manner as to faithfully transmit the vibration, The vibration shall be a sinusoidal
wave form with a logarithmic sweep between 7 Hz and 200 Hz and back to 7 Hz traversed in 15
minutes, This cycle shall be repeated 12 times for a total of 3 hours for each of three mutually
perpendicular mounting position of the cell.
g RSO R Y 2 [ M 2 B AE RSN B I B i, SRR TR RED . RSN LLIEZ PO, PLTHZI I =
200Hz, ZRJ5 FHRD I B 7THZ N —DME, — DMEMFFEE15 708 B0 BT B4 SRR =A>
HAHTEELH)JT [ LR 1200, 3/ .
1.2 Sample status
FEmRES
cl# ~ c5#, at first cycle in fully charged states; c6# ~ c10#, after 25 cycles ending in fully charged
states.
Cl# ~ c5#, 1EH—/MEHTEEFHL: c6# ~ cl0#, TEFE25MEIEAFH.
Result
1.3 e
HINRRAPIS
QI—I y VN ‘TI Y .
Sample No. Before Testill i il After Testillif 5 Mass loss Residual Test
o JT A R . result
(e E RS Mass Voltage Mass Voltage %) Tl R L o
Fequ R | JPEREE | kengme | TESHE ° (290%)
(g) (V) (9) (V)
cl# 57.710 4.988 57.704 4.987 0.010 99.98 (@)
Cc2# 57.654 4.980 57.650 4.980 0.007 100.00 (@)
c3# 57.711 5.011 57.704 5.010 0.012 99.98 (@)
ca# 57.621 5.001 57.618 5.001 0.005 100.00 (@)
c5# 57.724 5.005 57.717 5.004 0.012 99.98 (@)
c6# 57.863 5.001 57.856 5.001 0.012 100.00 (0]
cr# 57.641 5.002 57.638 5.002 0.005 100.00 (0]
c8# 57.772 4.999 57.769 4.999 0.005 100.00 (0]
Cco# 57.770 4.989 57.764 4,989 0.010 100.00 (@)
cl0# 57.771 4,984 57.768 4,984 0.005 100.00 (@)

Note: L-Leakage, V-Venting, D -Disassembly, R -Rupture, F-Fire, O-No leakage, no venting, no disassembly, no
rupture, no fire.

e L-

V- H5; D- f#fAR; R- 853, F- ks O- oilltds. JToHER. k. TeHiZd. ot K.

RC:R-075-B0
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Appendix 4
fii% 4
Test Iltems | Shock
MTiH | il
11 Te;t procedure
W
Test cells and batteries shall be secured to the testing machine, and each cell shall be subjected
to a half-sine shock of peak acceleration of 150gn and pulse duration of 6 milliseconds. Large cells
may be subjected to a half-sine shock of peak acceleration of 50gn and pulse duration of 11
milliseconds. Small batteries shall be subjected to a half-sine shock of peak acceleration of 150gn
(or Acceleration(gn)= 1=/, which is smaller) and pulse duration of 6 milliseconds, large batteries
shall be subjected to a half-sine of peak acceleration of 50gn (or Acceleration(gn)= 5] which is
smaller)and pulse duration of 11 milliseconds. Each cell or battery shall be subjected to three
shocks in the positive direction followed by three shocks in the negative direction of three mutually
perpendicular mounting positions of the cell or battery for a total of 18 shocks
AR [ 0 B2 ] 7 A3 FR O F R i R A B O AT 3 T o OB HL R AU A Dy 150gn 2 IE5Z 10
T, KRR 62 AD, KT RS IS 52 b KNS B2 50gn A kiR L IS TR) L1 2 P01 2 AE 5L i o
KA FI LA 150gn (5 i MED B IESE RO B e, kb FRake 2R, A
HIB L I S I FE 50gn (BRSNS T 1) L1 b 1 2 TE S vl o 4
A F Y B LV A A0 = A EOAE B FLI 22 3 T R TR T M & = ikabidy, R AE R OT M4 % =R
iy, S Z18IK M
1.2 Sample status
FEmRES
cl# ~ c5#, at first cycle in fully charged states; c6# ~ c10#, after 25 cycles ending in fully charged
states.
cl# ~ c5#, EHE—MEM TR H; c6# ~ cl0#, EF25MEM .
Result
1.3 e
NS
REWE] SRR ;
Sample No. Before Testli fi After Testili 5 Mass 0SS R%Sg\l/]al Test
B L Mass Voltage _Mass Voltage JRERR AT | result
FEApUR | P | FRARDRED | JppgdE (%) (>00%) | MRS
(9 V) ) V)
cl# 57.704 4.987 57.704 4.987 0.000 100.00 O
c2# 57.650 4.980 57.650 4.980 0.000 100.00 (@)
c3# 57.704 5.010 57.704 5.010 0.000 100.00 (0]
ca# 57.618 5.001 57.618 5.001 0.000 100.00 (0]
c5# 57.717 5.004 57.717 5.004 0.000 100.00 (0]
c6# 57.856 5.001 57.856 5.001 0.000 100.00 (0]
cr# 57.638 5.002 57.638 5.002 0.000 100.00 (0]
c8# 57.769 4.999 57.769 4.999 0.000 100.00 (0]
co# 57.764 4.989 57.764 4.989 0.000 100.00 (0]
cl0# 57.768 4.984 57.768 4.984 0.000 100.00 (0]

Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting, no disassembly, no
rupture, no fire.

e L-

V- H5; D- f#fAR; R- 853, F- ks O- oilltds. JToHER. k. TeHiZd. ot K.

RC:R-075-B0
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Appendix 5
bk 5

Test Items External short circuit
M H G RL %

11 Test procedure
ML IR

The cell or battery to be tested shall be temperature stabilized so that its external case
temperature reaches 57+4°C and then the cell or battery shall be subjected to a short circuit
condition with a total external resistance of less than 0.1 ohm at 57+4°C, This short circuit
condition is continued for at least one hour after the cell or battery external case temperature
has returned to 57+4°C, the cell or battery must be observed for a further six hour for the test
to be concluded.

PREFIRIG PR B AR EAES724°C, DU AL S Bl F MR i A 3R IR L IA 357+4°C, AR5, FEIGIR
N, KRR N T0. BRI R 2 Bk A 42, A FE B I ) AR IR S K B1I57+4°C 2 J5 FHFFSE
NISFRAE, Xof R R G R A 2B — A S 6 AN /NI AR T 4518

1.2 Sample status

FEAIRES

cl# ~ c5#, at first cycle in fully charged states; c6# ~ c10#, after 25 cycles ending in fully
charged states.
cl# ~ c5#, TE —AMEATE e H; c6# ~ cl0#, FEH25MEI B2 .

1.3 Rgsult
ML R
Sample No. Max. External ETeﬂperature Test result Remark
e T A s :
FE S (C) W2 X
cl# 59.4 0O /
c2# 59.1 0O /
c3# 58.1 0O /
ca# 59.2 O /
c5# 59.9 O /
c6# 57.5 O /
cr# 57.8 O /
c8# 57.5 0O /
co# 57.4 0O /
cl0# 57.3 0O /

Note: D —Disassembly, R —Rupture, F —Fire, OT —Over Temperature, O —no disassembly, no rupture, no fire, no
Over temperature

¥ D- ik R- BER; F— 2ok, OT— #8id170°C; O- Lk, TLmizd. Iidk. AEit170C

RC:R-075-B0
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Appendix 6
bk 6
Test Items Crush #JE/Impact f#d;
I H
11 Test procedure
AP PR
X Crush #E

A cell or component cell is to be crushed between two flat surfaces. The crushing is
to be gradual with a speed of approximately 1.5 cm/s at the first point of contact. The
crushing is to be continued until the first of the three options below is reached.
(a) The applied force reaches 13kN+0.78KkN;
(b) The voltage of the cell drops by at least 100 mV; or
(c) The cell is deformed by 50% or more of its original thickness.
Once the maximum pressure has been obtained, the voltage drops by 100mV or
more, or the cell is deformed by at least 50% of its original thickness, the pressure
shall be released.
P Yt A B AL ol R VLSS 7 P AT D (B 45 T o 50 AR 38— %Al LAY 1.5em/s R i 18 1
AT, BEEIFH=ANEI — AR N1k
()fEF 77353 13kN+0.78kN;
(b) Hth 5 1 B 22 /D TA 2100mV
(C) FELIH JZ B AN R ] L LA T 22/ 50%
— HIABH KK, HEREIE100 mVEE Bl e 1d50%, &7 S IZ g .
] Impact &
(applicable to cylindrical cells not less than 18mm in diameter)
The sample cell or component cell is to be placed on a flat smooth surface. A 15.8
mm + 0.1 mm diameter, at least 6 cm long, or the longest dimension of the cell,
whichever is greater, Type 316 stainless steel bar is to be placed across the centre
of the sample. A 9.1 kg £ 0.1 kg mass is to be dropped from a height of 61 + 2.5 cm
at the intersection of the bar and sample in a controlled manner using a near
Frictionless, vertical sliding track or channel with minimal drag on the falling mass.
The vertical track or channel used to guide the falling mass shall be oriented 90
degrees from the horizontal supporting surface.
The test sample is to be impacted with its longitudinal axis parallel to the flat surface
and perpendicular to the longitudinal axis of the 15.8 mm + 0.1 mm diameter curved
surface lying across the centre of the test sample. Each sample is to be subjected to

only a single impact.

RC:R-075-B0
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Appendix 6
fii% 6
Test Items Crush #JE/Impact f#d;
T H
Cells and component cells meet this requirement if their external temperature does
not exceed 170°C and there is no disassembly and no fire during the test and within
six hours after this test.
(&M T EARADN TI8Z KA A st ) 4 Fa b s A it P I — 4P 1L
HAP P47 TR S HE, K—EAN15. SmmE0. 1 mmf 3167 A0 HE A JC(E H il
OfLE. RIE, ¥ RER9. kg0, IkgFIMAEM61E£2.5 enf)mEIE MM FEMTE
HATIRIGR, HAMRRERARIE170°C. HRIELSH G612 P, B S RLTC AR
A KRR
1.2 Sample status
cll# ~ c15#, at first cycle at 50% of the design rated capacity; c16# ~ c20#, after 25
cycles ending at 50% of the design rated capacity.
cll# ~ c15#, 1E55— /MEMB0%IIAE A : c16# ~ c20#, 1E525MEIR50%[ 4 E
1.3 Result
s A
Sample No. Max. External Temperature Test result Remark
TR Tof ot 2R T e vl 2 (°C) HIUNRRAPIS U
cli# 22.4 O /
cl2# 22.9 O /
cl13# 22.2 o /
cla# 22.4 o] /
cl15# 22.1 O /
cl6# 224 O /
cl7# 22.6 o /
cl18# 22.4 0] /
cl9# 22.2 O /
c20# 22.3 O /

Note: D -Disassembly, R -Rupture, F-Fire, OT —Over Temperature, O- no disassembly, no fire, no Over

temperature

e D- filffk; R- BER; F- ks OT- #id170°C; O-JLfiik. ot k. AHE170°C

RC:R-075-B0
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Appendix 7
pE 7
Test ltems Overcharge
I H AT
1.1 Test procedure
Ul
When the manufacturer’'s recommended charge voltage is not more than 18V, the minimum
voltage of the test shall be the lesser of two times the maximum charge voltage of the or
22V, whichever is less. When the manufacturer’'s recommended charge voltage is more than
18V, the charging voltage of the test shall be 1.2 times maximum charge voltage. The charging
current is 2 times of the maximum charging current recommended by the manufacturer-
AN SR HERE I 70 L F S AN 18V, A PR /0N 78 FL PR I AZ R PR IR ) Kb 8 B K A HE
MR B 222V, BOLH VNS . IR KR A B 18V, R RNy 1.26%
(1) K brsE e O R R . 78 FHLIR O ) S HERR ) iR 78 FL L 245
1.2 Sample status
FERIRES
c21# ~ c24#, at first cycle in fully charged states; c25# ~c28#, after 25 cycles ending in fully
charged states.
C21# ~ C24#, TEH— MBI TE L,  c25# ~c28#, 1L 25 MER BT .
13 Result
I as
Sample No. Voltage Before test(V) Test result Remark
FE S I T % L (V) ESEEN iRAs
c21# 5.005 O /
C22# 5.001 O /
c23# 4.999 O /
C24# 5.003 O /
c25# 4.998 O /
c26# 5.008 0O /
C27# 5.010 0O /
c28# 5.004 0O /

Note: D -Disassembly, F-Fire, O- no disassembly, no fire.

v D- R F- otk O- ik, el k.

RC:R-075-B0
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Appendix 8
fis% 8
Test Items Forced discharge
I H SeR ] TR
11 Test procedure
UNEwi
Each cell shall be forced discharged at ambient temperature by connecting it in series with
a 12V D. C, power supply at an initial current equal to the maximum discharge current
specified the manufacturer The specified discharge current is to be obtained by connecting
a resistive load of the appropriate size and rating in series with the test cell, Each cell shall
be forced discharged for a time interval(in hours) equal to its rated capacity divided by the
initial test current(in ampere).
1E205°C FIPRBEIRBE N, K i/ eUC I AR 12V B FR R b AT ORI AR
AN HLOAI IR FIAR 9IS )5 8 B OB HL AL, BRI TR DY BIUE A R DA A6 FRAR
1.2 Sample status
FEmARES
c29# ~ c38#, at first cycle in fully discharged states; c39# ~ c48#, after 25 cycles ending in
fully discharged states.
C29# ~ c38#, TEEE— /MEM A A  c39% ~ c48#, TEH25 MEH TE AT ..
1.3 Result
M 45
Sample No. Voltage Before test Test result Sample No. | Voltage Before test Test result
RS MR | T R L TR IR % NGRS
V) V)
c29# 3.327 O c39# 3.326 O
c30# 3.310 O c40# 3.328 O
c31# 3.329 O c4l# 3.333 O
c32# 3.324 O c42# 3.336 O
c33# 3.331 O c43# 3.340 O
c34# 3.332 O cd4a# 3.340 O
c35# 3.307 O c45# 3.338 O
c36# 3.324 O c46# 3.341 O
c37# 3.325 O caT# 3.326 O
c38# 3.329 o] c48# 3.332 o

Note: D -Disassembly, F-Fire, O- no disassembly, no fire.

E: D- fiffR; F- 2k O-Joffk. oAt K.

RC:R-075-B0
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B F O
Important Information
1. Ak At AR il T H =T

The test report is effective only with both the signature of approver and the report
stamp of the laboratory.

(|l

2. BRAasCE RSN, RAEMAEATIEL 7> R

This report can’t be reproduced except in full, without approval of the laboratory.

3. B ERAL. A B WL BB E N S Jm o2k
The test report is invalid when anything of the following happens-illegal transfer,
embezzlement, imposture, modification or tampering in any media form.

4. SRS AT NIRRT 2 H A TR P R I A S

Objections to the test report must be submitted to lab within 15 days.

5. AH A I 45 RO 52 1R A R

The results shown in the report only apply to the sample(s) as tested.

6. Z'K%L\i)ﬂuéfg%EFI“N/A”i%i_\‘“Z:jE)EH”’ “P”%%i_\‘“@i\i”, an%i_\‘uz‘\‘@i‘ino

As for the test result “N/A” means “Not Applicable”, “P” means “Pass” and “F” means
“Fail”.

RN 5 2% A AR AT PR 7]

Shenzhen Precise Testing Technology Co., Ltd.

JTAREEINT R 2 X A A HE R X E R F S DX 4-7#) 5 —E- T2

1-5/F., Factory Building 4-7#, Tongfuyu Industrial Park, Aigun Road, Shangwu Community,
Shiyan Subdistrict, Bao’ an District, Shenzhen, Guangdong, China

TEL: 0755-23406061

E-mail: precise@ptl-global.com

URL.: http://www.ptl-global.com

***;‘Hi %: élﬂj: ;E***
***END OF REPORT***

RC:R-075-B0
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